
Dr. Michael R. Templeton; Prof. David Butler

Introduction to Wastewater
Treatment

Download free books at



Download free eBooks at bookboon.com

2 

 

Dr. Michael Templeton: Department of Civil and Environmental Engineering, Imperial College London, UK

Prof. David Butler: Centre for Water Systems, University of Exeter, UK

An Introduction to Wastewater Treatment

http://bookboon.com/


Download free eBooks at bookboon.com

3 

 

An Introduction to Wastewater Treatment
© 2011 Dr. Michael R. Templeton, Prof. David Butler & bookboon.com
ISBN 978-87-7681-843-2

http://bookboon.com
http://bookboon.com/


Download free eBooks at bookboon.com

Click on the ad to read more

An Introduction to Wastewater Treatment
[...]
often referred to as ‘RAS’ and the waste activated sludge as ‘WAS’.

Starting from the definition of sludge age given above and conducting a mass balance on biomass, the sludge age in such 
a system can be shown to be equal to:

θc = (V x Xv) / [ Qw x Xvr + (Q – Qw) x Xve]

The sludge age can also be expressed in terms of the microbial growth kinetics as discussed in section 5.1, as:

θc = Y x U - kd

http://bookboon.com/


Download free eBooks at bookboon.com

An Introduction to Wastewater Treatment

54 

Biological Treatment

The biomass concentration can be calculated as:

X = (θc / θ) x [Y x (S0 – Se) / (1 + kd x θc)]

The substrate concentration can be calculated using:

(S0 – Se) / θ = (k x V x Se) / (K + Se)

where Y, K, kd, and k are the coefficients that are specific to the specific activated sludge microbial community consuming 
the specific wastewater in question (Table 5.1)

The rate of sludge production (Px) can be calculated as:

Px = [ Y x Q x (S0-Se) ] / (1 + θc x kd)

Sludge production rate is normally expressed in units of kg per day.

Sufficient air must be transferred to the mixed liquor to maintain a dissolved oxygen level of at least 1-2 mg/l (higher if 
nitrification takes place in the same reactor). Common aeration equipment include diffusers, which bubble air or pure 
oxygen from nozzles in the aeration tank floor and up through the mixed liquor, or mechanical agitators, such as rotating 
paddles.

The oxygen required for an activated sludge process can be calculated as:

O2 = 1.47 x Q x (S0-Se) – 1.42 x Px

Oxygen mass transfer rate is normally expressed in units of kilograms per day. The 1.42 is the mass of oxygen (grams) 
required to oxidise 1 gram of a theoretical bacterial cell.

Bubbling pure oxygen into aeration tanks instead of air can increase the oxygen transfer efficiency by a factor of four, 
which allows for smaller tanks and yields better sludge characteristics and better nitrification performance. The main 
disadvantage is the capital and operating cost associated with the pure oxygen supply. The pure oxygen process option is 
commonly used for treating high strength wastes or for upgrading overloaded treatment works. 

5.3 Attached Growth Processes

Attached growth biological treatment processes involve similar BOD removal and nitrification processes as in activated 
sludge except that the cells are attached onto a solid surface as a biofilm over which the wastewater is passed (Figure 
5.10). Types of attached growth processes include trickling filters (sometimes called biological filters), rotating biological 
contactors, and submerged aerated biological filters. 

http://bookboon.com/


Download free eBooks at bookboon.com

Click on the ad to read more

An Introduction to Wastewater Treatment

55 

Biological Treatment

Figure 5.10. Removal of organics by a biofilm.

5.3.1 Trickling Filters

The key components of a trickling filter (Figure 5.11) are:

http://bookboon.com/
http://bookboon.com/count/advert/fba1fd82-96d7-e011-adca-22a08ed629e5


Download free eBooks at bookboon.com

An Introduction to Wastewater Treatment

56 

Biological Treatment

1. A dosing system for applying the wastewater
2. A bed of randomly packed solid media
3. An underdrainage system for collection of the treated effluent
4. A ventilation system for supplying oxygen to the filter
5. A system for separating the detached biofilm (also called humus) from the treated effluent.

Wastewater is spread on the media surface and trickles down through the media on which the biofilm is attached. The 
biological activity of the biofilm is the primary mechanism of removal of dissolved organic matter, more so than filtration 
/ attachment onto the media surface. BOD stabilisation occurs at the film / wastewater interface with a fairly short contact 
time (20-30 seconds). The process works due to the large surface area of the biofilm on the media surfaces.

Because the organisms remain in place attached to the media surfaces, very long sludge ages and high cell masses can be 
achieved. Conditions in trickling filters are mainly aerobic and the microbial community includes a mixture of bacteria, 
protozoa, and fungi. The biofilm organisms are attached to the surface and protected by a coating of extracellular 
polysaccharides (EPS), leading to a very robust, hardy film that can tolerate changing conditions quite well. The biofilm 
layer is microscopic in thickness (i.e. << 1mm). 

Figure 5.11. The key components of a trickling filter process.

Biofilm growth is outwards from the media surface, eventually leading to ‘sloughing’, due to endogenous decay and 
anaerobic conditions at the biofilm/media interface. Attachment weakens and the film shears off; the biofilm quickly re-
establishes, however. The sloughed biofilm is referred to as ‘humus’. The humus is removed from the treated effluent by a 
clarifer downstream. Humus normally settles well and is often re-circulated to the primary clarifier to serve as a settling aid. 

The regular sloughing of the biofilm results in an effluent that is low in BOD but high in SS, therefore the design and 
operation of the secondary clarifier is critical. Higher loading rates can be used for the secondary clarifier than in activated 
sludge treatment due to the good settling characteristics of the humus.

http://bookboon.com/


Download free eBooks at bookboon.com

An Introduction to Wastewater Treatment

57 

Biological Treatment

Modern trickling filters use synthetic media which are specially designed to have large surface area and porosity and 
typically made of plastic. Traditional media include crushed stone, typically with 25-100 mm diameter and a maximum 
2 m bed depth. Other media include rock, slag, and redwood.

The filter is not submerged, so as to encourage aerobic conditions. Oxygen in the wastewater and air supplied through 
ventilation allow aerobic conditions to be maintained. 

The rate of wastewater application must be controlled to avoid flooding the filter bed. The concentration of influent 
substrate must also be well understood in order to avoid too much biological growth and hence plugging of the filter. It 
is also important to avoid freezing of the filter in winter in cold climates.

A conventional trickling filter plant can achieve a 20:30 effluent (i.e. < 20 mg/l of BOD, < 30 mg/l of SS) at the organic 
loading rates between 0.06-0.12 kg BOD per m3 per day or hydraulic loading rates of 0.25-1.2 m3 per m2 per day.

Due to the complexity of the microbial community in trickling filters and the difficulty in representing the rate of biofilm 
sloughing, the design of trickling filters uses empirical relationships based on previous experience, such as the following 
equation:

Se = Si x exp [(-kAD) / (Qt)
n]

where Se is the effluent BOD, Si is the influent BOD, k is a rate constant for substrate utilisation, D is the depth of the 
filter, A is specific surface area of the filter, Qt is the hydraulic loading rate, and n is an experimentally derived coefficient. 

The flow distributors are typically rotating perforated arms through which the wastewater is distributed evenly over 
the filter surface. They are normally designed to be self-propelled by the thrust of the water jetting out of the arm. The 
perforations in the rotating arm are larger on the outer parts of the arm due to the larger surface area being covered at 
further radii out from the centre of the filter. A common problem is sedimentation of particles and/or biofilm growth 
within the distributor arm. 

Drainage is accomplished by supporting the media on a pervious suspended floor over an impervious base, graded to a 
collecting channel underneath. The drainage channel should be sized for the maximum expected flow rate and should 
allow free air flow. 

Ventilation is achieved by natural air circulation, induced by a heating effect by the wastewater itself. In temperate climates 
ventilation can be achieved by providing inlets around the base of the filter wall. 

The advantages of trickling filters are:

 - Generally able to meet a 20:30 effluent standard, with nitrification at lower rates
 - No / low power requirements
 - Relatively simple operation
 - Quiet and does not foam

http://bookboon.com/


Download free eBooks at bookboon.com

Click on the ad to read more

An Introduction to Wastewater Treatment

58 

Biological Treatment

 - Quicker recovery to changes in influent BOD and flow (compared to activated sludge)
 - Easier secondary clarifier design due to good settling of humus.

The disadvantages of trickling filters include:

 - Higher space requirements than activated sludge
 - Possible fly and odour problems
 - Possibly clogging problems.

5.3.2 Rotating Biological Contactors

Rotating biological contactors (RBCs) are another type of attached growth process, consisting of a series of closely packed 
plastic discs of a shaft, rotating and partially submerged in wastewater. RBCs use the same principles as a trickling filter 
except now the media rotates and the wastewater is stationary. 

Rotation of the discs allows alternating contact of the biological film on the disc with the organic matter in the wastewater 
and then with the oxygen in the air, thereby maintaining aerobic conditions. The rotation of the discs also removes excess 
solids by shearing and maintains the sloughed material in suspension for removal in a downstream clarifier.

RBCs are a more intensified process than trickling filters, with higher concentrations of organisms in the biofilm (e.g. 50,000 
mg MLSS per litre, or 200 g / m2). RBCs can easily achieve a 20:30 effluent, with typically greater than 90% removal of BOD.

EXPERIENCE THE POWER OF 
FULL ENGAGEMENT…

     RUN FASTER.
          RUN LONGER..
                RUN EASIER…

READ MORE & PRE-ORDER TODAY 
WWW.GAITEYE.COM

Challenge the way we run

1349906_A6_4+0.indd   1 22-08-2014   12:56:57

http://bookboon.com/
http://bookboon.com/count/advert/bb104666-5119-403f-91c4-a3e7010cbfdf


Download free eBooks at bookboon.com

An Introduction to Wastewater Treatment

59 

Biological Treatment

The discs are made of wood, metal or plastic. They are typically up to 4 m in diameter and rotate on a shaft up to 7 m 
long at a rotational speed of 1-2 rotations per minute, with 40% of the discs immersed in wastewater.

As with trickling filters, the design of RBCs is based largely on empirical relationships. The key design variables are the 
media design, the speed of the drive shaft, the trough volume below the discs, and the depth of immersion. A typical 
loading rate is 3-8 g of BOD per m2 per day, although high rate variations can treat 20+ g of BOD per m2 per day. 

Primary sedimentation is critical to RBC operation, to avoid excessive amounts of larger solids settling between the discs 
and impeding their rotation. Secondary sedimentation is equally important to remove the high concentrations of sloughed 
biomass from the treated effluent. 

RBCs can also operate in nitrification / denitrification modes by tailoring the disc immersion ratio and rotational speed.

The advantages of RBCs include:

 - Compact size (small land requirement compared to equivalent treatment by trickling filters)
 - Ease of operation
 - Low power consumption relative to activated sludge (no need for aeration)
 - Usually no need to recycle the sludge.

The disadvantages of RBCs include:

 - Must protect from weather (heat, cold, intense sunlight)
 - High capital cost
 - Potential for mechanical failures.

5.3.3 Submerged Aerated Biological Filters

Submerged aerated biological filters (SBAFs) are another type of attached growth biological treatment process. They consist 
of a submerged, packed bed of granular media. Air is blown up through the filter as wastewater flows downwards through 
the filter. When the filter becomes blocked, cleaning is by upflow backwashing, with the backwash returned to the works 
inlet and the process continuing. Some wastewater treatment works have tertiary sand filters as a final polishing step, in 
which case the SBAF backwash can be set to coincide with the sand filter backwash cycle. 

The large wetted surface area of the media and high dissolved oxygen levels allow rapid growth of biomass and hence an 
intensive process. A typical organic loading rate would be between 1.2-2.5 kg BOD per m3 of media per day, i.e. an order 
of magnitude higher than trickling filters.

The advantages of SBAFs include:

 - Small reactor volume
 - No secondary sedimentation.

http://bookboon.com/


Download free eBooks at bookboon.com

An Introduction to Wastewater Treatment

60 

Biological Treatment

The disadvantages of SBAFs include:

 - Backwash to handle
 - SS removal performance is not as good after backwash
 - Need to provide aeration.

5.4 Sludge Volume Index

The secondary clarifier following biological treatment must perform two functions:

 - Separation of MLSS from the treated effluent
 - Thickening of sludge for subsequent recycling or wasting.

The operation of the tank depends on how easily the activated sludge biomass settles, which is a property of the sludge 
and conditions in the reactor. A parameter to quantify sludge settleability is the sludge volume index (SVI).

SVI is the volume of sludge occupied by a unit mass of MLSS after settlement:

SVI = sludge volume (ml/l) x 1000 / MLSS (mg/l)

The units of SVI are ml/g. 

The measurement is typically done in a 1 litre graduated cylinder or cone and allowing at least 30 minutes for settling. 

For good settleability, SVI should be in the range of 50-150. SVI outside this range indicates poor settling and may require 
optimisation of the upstream biological treatment process. Specifically, a high SVI may indicate what is called ‘sludge 
bulking’, which is the prevalence of slow-settling filamentous bacteria which thrive in difficult growth conditions such as 
low F/M, low oxygen, low nutrients, low pH, or due to the nature of the organics in the wastewater (e.g. for industrial 
wastewater effluents with contaminants that are difficult to degrade).

http://bookboon.com/


Download free eBooks at bookboon.com

Click on the ad to read more

An Introduction to Wastewater Treatment

61 

Nutrient Removal

6 Nutrient Removal
In addition to the removal of suspended solids and BOD from wastewater, nutrients such as nitrogen and phosphorus 
are commonly targeted for removal from wastewater. This is primarily because these nutrients can cause eutrophication 
of receiving waters if they are not removed from effluents. In addition, nitrogenous organic matter can exert an oxygen 
demand in the environment if discharged in effluents, thereby contributing to the depletion of dissolved oxygen in receiving 
waters. There are also toxicity concerns with certain forms of nitrogen (e.g. nitrate, ammonia). 

6.1 Nitrification and Denitrification

Nitrification is the process of transforming the organic nitrogen in wastewater to nitrate. This is carried out by bacteria 
known as Nitrosomas. The nitrification process can be represented in a simplified form as:

Organic N + O2 → NH3 + cells + CO2

NH3 + 2O2 → NO3
- + H+ + cells

http://bookboon.com/
http://bookboon.com/count/advert/4190a6d8-133a-4700-b7de-9ffa01018ca9


Download free eBooks at bookboon.com

An Introduction to Wastewater Treatment

62 

Nutrient Removal

Nitrifying bacteria are slow growers, energetically inefficient, and subject to environmental constraints. They are autotrophs, 
using CO2 as their carbon source for the synthesis of new cells and nitrogen compounds as their energy source. In mixed 
cultures with heterotrophs (BOD-consumers), they are poor competitors unless organic carbon becomes depleted. The 
cell yield of nitrifiers is low compared to BOD-consuming heterotrophs and therefore longer sludge ages (at least 7-10 
days) are needed when attempting to achieve nitrification. 

As suggested by the simplified reactions above, there is a large oxygen requirement for nitrification – 4.2 grams of oxygen 